DRUM

*When ordering parts please always specify the model and serial number of the mixers as a reference.



DRUM

Iltem Part # Description 6S [8S]9S | 10S
1 110450 |Ball Bearing, 208-24 (0000BA20824) 2122]| 2
2 496070 |Pivot 2122]| 2
3 190854  |Flinger, 3.00 x 1.47 x .13 212(2]| 2
4 227830 [Nut, Hex; Lock 3/8" (TCCS038GAL) 26|26 |26 | 28
5 496080 |Trunnion (4S-10S) 212(2| 2
6 496042 |Seal Ring 212(2]| 2
7 192923 |Drum Seal 41414| 4
8 496177 |Seal Plate 2122]| 2
9 701011 Bolt, Carriage 3/8" x 2" (TOCL038200) 8|88 8
10 117771 Bolt, Carriage 3/8" x 1-1/2" (TOCL038112) 1211212 | 12
11 226230 |[Bolt, Hex Hd, 3/8" x 1-1/2" (TOCD038112) 4 (4|4 4
12 174986 |Washer, Plain 3/8" (RNPX038GAL) 6| 6|6 8
13 496224 |Dump Lever 11111 1
14 226220 |[Bolt, Hex Hd, 3/8" x 1-1/4" (TOCD038114) 2|12(2]| 4

496214 | Grill, Fixed 4S-6SR 11 * *] =
496370 |Girill, Fixed 8S W
15 [7496370-9S |Grill, Fixed 9S W e I
496380 |Girill, Fixed 10S i e e
496218 |Girill, Hinged 4S-6SR U e e
496375 |Grill, Hinged 8S L
16 [7496375-9S |Grill, Hinged 9S RN
496385 | Girill, Hinged 10S W e I
17 496000 |Shim - Drum Locator (a/r) (optional) 21212 2
18 110689 |Grease Fitting 45° 1/8 NPT (0000GRH045) 2122]| 2
496657 |Old Main Shaft S6SR-S4SR (Includes Keys) 1T(*]1 *]*
496656 |[Main Shaft 6S Since January 30, 2012 and the series 3A9A09M14B1168083 (includes Keys) 42-1/2"| 1 | * [ * | *
496659 |Old Main Shaft 8S (Includes Keys) Sl I T I
19 496658 Ma/in Shaft 8S Since February 04, 2012 and the series 3A9S12M12B1168005A (includes Keys)40- | * | 1 | * [ *
11/16"
496658 -9S |Main Shaf 8S and 9S Since February 01, 2018 and the series 3A9S61M10J11680001 (includes 1] 1]*
Keys) 44-1/2"
496661 |Old Main Shaft 10S (includes Keys) i I e
496660 [Main Shaft 10S since January 30, 2012 and the series 3A9S15M13B1168016 (Includes Keys) 45- b I I |
11/16"
496207 |Drum, 6SR W.A. 1T(* *]*
496191 Drum, 8S W.A. W e
20 [ 496191-9S [Drum, 9S W.A. since February 01, 2018 and the series 3A9S61M10J11680001 ** 11 *
496292 |Drum, 10S W.A. i e e
21 176250 |Washer, Spring 1/2" (RNRX012GAL) 4144 4
22 226650 |[Bolt, Hex Hd, 1/2" x 1-1/2" (TOCD012112) 4 (4|4 4
609980 |Kit, 6SR Drum (Includes Paddles) 171 *] > *
609981 Kit, S6SR Drum (Includes Spiral) 11 % * =
609982  |Kit, 8S Drum (Includes Paddles) 11 i
23 609983  |Kit, S8S Drum (Includes Spiral) bl I T I
609982-9S [Kit, 9S Drum (Includes Paddles) W L
609983-9S |[Kit, S9S Drum (Includes Spiral) 1 * 11 *
609984  |Kit, 10S Drum (Includes Paddles) b I I |
609985 |Kit, S10S Drum (Includes Spiral) A R

*When ordering parts please always specify the model and serial number of the mixers as a reference.




FRAME

*When ordering parts please always specify the model and serial number of the mixers as a reference.



FRAME

Iltem Part # Description 6S 8S 9S | 10S
464925 |JFrame, 10S - S10S * * * 1
1 465128 |JFrame, 8S - S8S * 1 * *
465128-9SJFrame, 9S since February 01, 2018 * * 1 *
496127 Frame, 6S - S6SR 1 * * *
496206 |JLever, 6SR, 8P 1 * * *
> 496209 Lever, 8S - S8S * * *
496209-9S|Lever, 9S since February 01, 2018 * *
496319 Lever, 10S, 6PR * * 1
3 139350 JHand Grip (OOOORFO1RJ) 1 1 1 1
4 227830 |JNut, Hex Lock 3/8 (TCCS038GAL) 3 3 3 3
5 174986 [JWasher, Plain 3/8 (RNPX038GAL) 6 6 6 6
6 496244 |Latch Plate 1 1 1 1
7 226230 |Bolt, Hex Hd, 3/8 x 1-1/2 (TOCD038112) 1 1 1 1
8 701012 [Safety Chain 5/16” (CAO03516GAL) Includes Oval Snap Hook 1 1 1 1
9 701001 Bolt, Hex Hd, 3/4 x 3-1/2 NF (TOFD034312-A) 1 1 1 1
10 134955 |JHitch Pin Clip (SRO0O036EXT) since November 15, 2013 1 1 1 1
702069 |Drawbar, Pintle (0000COO03LZ) Vertical Hole 1 1 1 1
11 702070 Drawbar, 2" Ball Hitch (optional) (0O000CO04LZ) Vertical Hole 1 1 1 1
12 226272 |Bolt, Hex Hd, 3/4 x 3-1/2 NF (TOFD034312) 1 1 1 1
13 174510 JWasher, Spring 3/4 (RNRX034GAL) 1 1 1 1
14 701028 |Nut, Hex 3/4 NF (TCEFNO34GAL) 1 1 1 1
15 227854 |Nut, Hex Lock 1/2 (TCCSO012GAL) 4 4 4 4
464961 Axle Assembly (0200CO06RD) Includes #19 1 1 1 1
16 464945 |Axle before the June 09, 2014 (without Hubs) 1 1 1 1
702096 |JAxle since June 09, 2014 (without Hubs) 1 1 1 1
607916 Tors ion Axle (optional) 1 1 1 1
17 174470 JWasher, Plain 1/2 (RNPX012GAL) 4 4 4 4
18 226660 |Bolt, Hex Hd, 1/2 x 1-3/4 (TOCD012134) 4 4 4 4
19 702071 Hub Assembly 4 Bolt, since June 09, 2014 (0200KIO3RD) 2 2 2 2
431081 Wheel & Tire 13 (OO0O0COO01RD) 2 2 2 2
20 I' 431063 |wheel & Tire 12 (0000CO02RD) 2 2 > 2
21 701023 |JChild hand Grip (OOO0ORF02TQ) 1 1 1 1
22 496049 |JLever Arm 6SR - 12S 1 1 1 1
23 135282 |JPin, Spr SI 5/16 x 1-1/2 NC (OOPE056112) 1 1 1 1
24 496048 |Lever Bracket, 6SR - 12S 1 1 1 1
25 110680 | Gras e Fitting 1/8 NPT (OO0O0OGRH200) 1 1 1 1
26 226250 |Bolt, Hex Hd, 3/8 x 2 (TOCDO038200) 2 2 2 2
27 174996 |Washer, Plain 3/4 (RNPX034GAL) 1 1 1 1
28 135810 [JCotter Pin, 1/8 x 1-1/2 (SC18112NOR) 1 1 1 1
29 702087 |Dust Cap (OOOORF10RD) 2 2 2 2
30 701009 |Bolt, Hex Hd 5/16 x 3 (TOCDO056300) 2 2 2 2
31 227820 |Nut, Hex 5/16 (TCCNO56GAL) 6 6 6 6
32 174990 [Washer, Plain 5/16 (RNPX056GAL) 8 8 8 8
33 176220 JWasher, Spring 5/16 (RNRX0O56GAL) 4 4 4 4
34 464933 |Belt Guide 1 1 1 1
35 225980 |Bolt, Hex Hd 5/16 x 1 (TOCDO056100) 2 2 2 2

36 496204 |JAxle Bracket-Tors ion Axle only Left & Right. OPT] OPT] OPT] OPT

*When ordering parts please always specify the model and serial number of the mixers as a reference.




SPIRAL \

Item Part # Description 6S|8S|9S(10S

702015 |Kit Assembly Spiral 6S with Main Shaft (if your machine is before February 12, 2013) 1 o *

1 702016 |Kit Assembly Spiral 8S with Main Shaft (if your machine is before February 12, 2013) 11| > *

702016-9S |Kit Assembly Spiral 9S with Main Shaft since February 01, 2018 1 *

702017 |Kit Assembly Spiral 10S with Main Shaft (if your machine is before February 12, 2013) i 1

o 465680 |Scraper 6S 21 * | * *

496242 |Scraper 8S - S16SH *1 21 2 2

3 702019 |Arm Bracket, Right 4S - 6S 1 * * *

702021 |Arm Bracket, Right 8S - 10S 111 1

4 702022 |Spiral Link 4S - 6S 22 I *

702023 |Spiral Link 8S - 10S 122 2

465001 |Spiral Assembly 6S (without Main Shaft) (if your machine is after February 12, 2013) 1 o *

s 465002 [Spiral Assembly 8S (without Main Shaft) (if your machine is after February 12, 2013) S I *

465002 -9S |Spiral Assembly 9S (without Main Shaft) since February 01, 2018 1 1 *

465003 [Spiral Assembly 10S (without Main Shaft) (if your machine is after February 12, 2013) o I 1

6 226711 |Bolt, Hex Hd, 1/2 x 3 (TOCDO012300) 6| 66| 6

7 227854 |Nut, Hex, Lock 1/2 (TCCS012GAL) 6| 66| 6

8 701013 |Key, 3/8 x 1-3/4 (1000CCO1ED) 41 44| 4
9 226220 |Bolt, Hex Hd, 3/8 x 1-1/4 (TOCDO038114) 14| 18( 18| 18
10 174986 [Washer, Plain 3/8 (RNPX038GAL) 28| 36|36| 36
11 227830 |Nut, Hex, Lock 3/8 (TCCS038GAL) 14|18( 18| 18

12 702018 |Arm Bracket, Left 4S - 6S 11 * | *

702020 |Arm Bracket, Left 8S - 10S *1 1] 2 1

*When ordering parts please always specify the model and serial number of the mixers as a reference.




PADDLE 4S - 6SR - 610550

RUBBER 5
BLADE KIT 12 13 13 | 13

PADDLE
ASSEMBLY

STEEL
PADDLE ASSEMBLY BLADE KIT

Ref| Part# Description Qty

1 96019 |Paddle 4S - 6PR Left 2

3 701013 |Key, 3/8 x 1-3/4 (1000CCO1ED) 4

4 96010 [Paddle Cap 2

5 96018 |Paddle 4S - 6PR Right 2

6 226711 |Bolt, Hex Hd, 1/2 x 3 (TOCD012300) 6

7 227854 |Nut, Hex, Lock 1/2 (TCCS012GAL) 6

STEEL BLADE KIT - OPTIONAL- 609803
Ref |Part # Description Qty

7 1436280 Blade Top 4s-6s 4

16 |[436300 Blade Side 4s-6s 2

12 |174986 Washer, Plain 3/8 (RNPX038GAL) 12

13 |227830 Nut, Hex, Lock 3/8 (TCCS038GAL) 10

15 226230 Bolt, Hex Hd, 3/8 x 1-1/2 (TOCDO038112) |10

RUBBER KIT - OPTIONAL- 609802

7 190970 Top Wiper 4
8 K|436290 Blade, Top 8
9 K436320 Blade 4S - 6SR, Side 2
10 192680 Wiper 4S - 6SR Side 2
11 436310 Blade 4S - 6SR, Side 2
12 174986 Washer, Plain 3/8 (RNPX038GAL) 44
13 227830 Nut, Hex, Lock 3/8 (TCCS038GAL) 22
14 226250 Bolt, Hex Hd, 3/8 x 2 (TOCDO038200) 12
15 |226230 Bolt, Hex Hd, 3/8 x 1-1/2 (TOCDO038112) 10

*When ordering parts please always specify the model and serial number of the mixers as a reference.



PADDLE 8S — 10SR ~ 610555 19 212

=\
’ o
14 b4 / I 10 Zexrsting
15 7 8 PADDLE
RUBBER
BLADE KIT
PADILE AU
ASSEMBLY
5 EXISTING
= PADDLE
BLADE KIT
PADDLE ASSEMBLY STEEL BLADE KIT - OPTIONAL -609909
Ref| Part# Description Qty Ref| Part# Description Qty
1 | 96305 |Paddle 8S - 10S Left 2 7 436280 |Blade, Top 4s-10s 4
2 | 96304 [Paddle 8S - 10S Right 2 496075 |Blade, Top 12s
3 | 96010 [Paddle Cap 2 16 | 496076 |Blade Side 8S - 12S 2
4 | 226711 |Bolt, HexHd, 1/2 x 3 (TOCD012300) 6 12 | 174986 |Washer, Plain 3/8 (RNPX038GAL) 28
5 | 227854 |Nut, Hex, Lock 1/2 (TCCS012GAL) 6 13 | 227830 |Nut, Hex, Lock 3/8 (TCCS038GAL) 14
6 | 701013 |Key, 3/8 x 1-3/4 4 15 | 226230 |Bolt, Hex Hd, 3/8 x 1-1/2 (TOCD038112) | 14

7 190970 |Top Wiper 4
8 436290 |Blade, Top 8
9 496099 |Blade 8S - 12S, Side 2
2
2

10 | 190974 |Wiper 8S - 128, Side
11| 496098 |Blade 8S - 12S, Side

12| 174986 |Washer, Plain 3/8 (RNPX038GAL) 40
13| 227830 |Nut, Hex, Lock 3/8 (TCCSO038GAL) 20
14 | 226250 |Bolt, HexHd, 3/8 x 2 (TOCDO038200) 14

151 226230 |Bolt, HexHd, 3/8 x 1-1/2 (TOCDO038112) 6

*When ordering parts please always specify the model and serial number of the mixers as a reference.




PADDLE 9S 610555 -9S

3

RUBBER
BLADE KIT 1

I~y
7 e
STEEL
BLADE KIT
PADDLE ASSEMBLY

Ref| Part# Description Qty

1 96305 [Paddle 8S - 10S Left 2

2 96304 ([Paddle 8S - 10S Right 2

3 96010 [Paddle Cap 4

4 | 226711 |Bolt, Hex Hd, 1/2 x 3 (TOCD012300) 6

5 | 227854 |Nut, Hex, Lock 1/2 (TCCS012GAL)

6 | 701013 |Key, 3/8 x 1-3/4

RUBBER BLADE KIT - STANDARD- 609910

Ref| Part# Description Qty

7 190970 [Top Wiper 4

8 436290 |Blade, Top 8

9 | 496099 |Blade 8S - 12S, Side 2
10 | 190974 [Wiper 8S - 12S, Side 2
11| 496098 |[Blade 8S - 12S, Side 2
12| 174986 |Washer, Plain 3/8 (RNPX038GAL) 40
13 | 227830 [Nut, Hex, Lock 3/8 (TCCS038GAL) 20
14 | 226250 [Bolt, Hex Hd, 3/8 x 2 (TOCD038200) 14
15| 226230 [Bolt, Hex Hd, 3/8 x 1-1/2 (TOCDO038112) 6

*When ordering parts please always specify the model and serial number of the mixers as a reference.

—™ Y



TER 2019
[ | 1 [ I 1 et

P

' % %




GEARBOX (AFTER 2019)

&

TORQUE ARM

Iltem Part # Description Qty.
45 496645-A Gear Box (complete) w/ connecting rod & link lever assembly *For mixers After 2018 1
Item| Part# Description Qty. Item Part # Description Qty.

1 | 702128 |Casing - Front 1 23 702150 |Input Pinion Key - 3/16 x 3/16 x L55 1

702129 [Casing - Back 1 24 702151 Hex Bolts - M8x35 6
3 | 702130 [Gasket 1 25 702152 |Studs - M8 x 57 2
4 | 702131 |Output Bearing 2 26 702153 Hex Nuts - M8 x 35 10
5 | 702132 [Output Spacer 1 27 702154 |Spring Washers - M8 8
6 | 702133 [Output Gear - Z65 1 28 702155 |Allen Head Drain Plug 3/8 BSP 1
7 | 702134 |Output Hub 1 29 702156 |Hex Head Plug 3/8 BSP 1
8 | 702135 [Output Key 1 30 702157 |Sight Glass 3/8 BSP 1
9 | 702136 [Output Hub end Cover DAI. 47 1 31 702158 |Breather Plug 3/8 BSP 1
10 | 702137 |Front Casing end Cover DAI. 110 1 32 702159 |Sticker - Fill oil 1
11 | 702138 |Output Oil seal 75X100X10 1 33 702160 |Bracket Plates for Torque Arm 2
12 | 702139 |Intermediate end Cover DAI. 62 2 34 702161  |Turnbuckle 1
13 [ 702140 |Intermediate Bearing - 6306 2 35 702162 |Torque Arm - Right Hand - M12 1
14 | 702141 |Intermediate Pinion - Z13 1 36 702163 |Torque Arm - Left Hand - M13 1
15 [ 702142 |Intermediate Key - W 10 X L 27 1 37 702164 |Hex Nut- Right Hand - M12 1
16 | 702143 |Intermediate Gear - Z70 1 38 702165 |Hex Nut- Left Hand - M12 1
17 | 702144 |Input end Cover DAI. 52 1 39 226230 |Bolt, Hex Hd, 3/8 x 1-1/2 (TOCD038112)| 1
18 | 702145 |Input Bearings - 30305 2 40 227830 Nut, Hex, Lock 3/8 (TCCS038GAL) 2
19 | 702146 |Input Pinion - Z14 1 41 226250 |Bolt, Hex Hd, 3/8 x 2 (TOCD038200) 1
20 | 702147 |Input Bearings Loading Spacer 1 42 701022 |Bolt, Hex Hd 5/16 x 2 (TOCD056200) 2
21 | 702148 |Circlip B62 Heavy 1 43 176220 |Washer, Spring 5/16 (RNRX056GAL) 2
22 | 702149 |Input Oil seal - 25 x 62 x 10 1 44 227820 [Nut, Hex 5/16 (TCCNO56GAL) 2




HOOD

Item

Part #

Description

Qty

=

702118

* Hood, 6S-10S * (3A9S23M12F1168001) Since 27-11-14

464978

Old Hood, 65-10S

701008

Snap (317333)

201544

Rubber Bumper (OOOORFO1GA)

701007

Complete, Push Stop (1000KI04GA)

701004

Hook (OOOORFO2GA)

226230

Bolt, Hex Hd, 3/8" x 1-1/2" (TOCD038112)

174986

Washer Plain, 3/8" (RNPX038GAL)

174470

Washer plain, 1/2" (RNPX012GAL)

VI |N|[OO|n|h_|lW|N

227830

Lock Nut, 3/8" (TCCSO38GAL)

DO |IN|[R[D|FR|R]|F




DRIVE

Ref| Part#

Description

GASORIVE

ELECTRIC DRIVE

2.5HP

0.5-15HF

1-ZHP

432050

ey, 31161 1-515

1

8HF

7

1

432340

Eoey, W u1-Ti5

TOI0EE

Bolt, HexHd, 516 « 2" (TOCOO0S6200)

q

7

£26250

Biolt, HexHd, 516w 2" (TOCDOS3:200]

4

225350

Eolt, HexHd, 516 =« 17 (TOCDOSE100]

226210

Bolt, HexHd, 316 = 1" (TOCO035100)

174330

hfazher, Plain 516 [RNPROSEGAL)

174336

‘washer, Plain 315 (RMP=035GAL)

17dd 70

‘w'asher, Plain 112 [RNP=012GAL)

227821

Mut, Hex, Lock M6 (TCCS055GAL)

227830

Mut, Hew, Lock 315 (TCCS035GAL)

m o (Rl L

435130

Pulley, 10 54

TO2024-4

Eelt, 837 [OOO0DEMASTC 1 Since February 2013, and the
series 3A3512M13J 165017

7 | Tozo24

Eelt, Ad0 [D000EMAGDIEefore February 2015 far Gas
Drive

TO1023

Since February 2013 for Electric Drive 42

702013

Eelt, Add [D000EMA4D) Before February 2015

TO2025

Calibraled Pulley, Engine, 3-314 « 314 [POFG3340342F)
[Replace of 407 730]

02010

Calibraled Pulley, Engine, 3-34 1 1(POFG3541002R)
[Replace of 407730]

TOZ026

Calibraled Pulley Elec Mator, d-11d = 518
[POFG4140552R] in dudes Allen Screw 318 = 12"
[replace of 405010 & 453311 w!17E520)

TO2035

Calibraled Pulley Elec Motar, d-11d » TS
[POFG4140782R]) in dude= Allen Screw 38 = 12"
[replace of 405010 & 453311 w!T7ES22]

0201

Calibraled Pulley Elec Matar, 4-114 » 1-15
[POFG4141152R) [Feplace of
453307 & 453313 w17E525)

3 | TO2156

Spacer X 1X 4"

*When ordering parts please always specify the model and serial number of the mixers as a reference.

*Does not need Bushing.




